F2250 Bale Grab
A7525

18 —=pP ~=— 13

15 —=O ==— 17

23



F2250 Bale Grab

A7525
PART NUMBER DESCRIPTION QTy ITEM | PART NUMBER DESCRIPTION QTy
1 H7850 Frame Center Bale Grab 1
2 H7870 Wing Right 1
3 H7860 Wing Left 1
4 H7885 Pin D30x227-203 Galv 4
5 M7874 Cylinder Hyd DB30014-150 1
6 M61616 Nut Nyloc M16 Galv 16
7 M7137 Bale spike + Nut M22 4
8 M7137-Nut Nut M22x1.5 12
9 M5594 Roll pin M8x50 8
10 M5593 Roll pin M6x40 4
11 M7875 Loader tine Curved 680 8
12 M5242 Circlip External EXT0250 8
13 M10039 Grease nipple 1/8inch 6
14 M10070 Grease Nipple 9mm 8
15 M7774 Washer 30.5x50x3 Galv 10
16 M416120 Bolt M16x120 HT Galv 16
17 M81602 Washer Flat M16x40x2 16
18 M5235 R-clip 4mm 2
19 M3003 Serial plate Metal FALCON 1
20 M3169 Decal Bird FALCON Small 2
21 M3175_Bale Grab Decal PROUD TO BE SOUTH AFRICAN 1
22 H7891 Pin Link retaining Galv 4
23 M3182 Decal Check fitting position 3
24 M3195 Decal Grease Point 5
25 H7886 Pin D25x186-168 Galv 2
26 M3189 Decal Max. Load 2200kg 1
27 M3191 Decal F2250 Bale Grab 2
28 M3173 Decal Lifting hook 1
29 M7876 Kit Hydraulic A7525 1
30 H7895 Adapter Wacker Neuson 2
31 H7880 Toggle link Balance assy 2
32 H7890 Linkage Balance 4
33 ML7878 Attachment plate Galv 4

24




